112 MPA/6

SUPER DETAIL-UP SET
Cockpit

G R A
Metal Parts BB 1 Resin Parts
HiAs Wkt
M1 x 1 ificati Quantity
= 0.5mmiH & %1
) M2 x 1 0.5mm brass pipe
0.3mmit (o i 4% X1
(@Q M3 x 1 0. 3mm black wire
0.5mm M (o i 4% X9
&— (TD23017) M4 x5 0.5mmblack wire
0.6mm M (o TE 4% o4&
&= (TD23138) M5 x5 0.6mmblack wire
0.35mm g4
@ (TD23137) M6x4 @ i i XA
fiiZl frAx 1 Photo-etched plate A X 1 0.35mm Mmatal Wirg
W
@ (TD23134) M7x1 % iBx 1 Photo-etched plate B X 1 6 & el temsnie X1
ZIFCx1 - X
9— (TD23098) M8x1 B Photo-etched plate C X 1
M9 x1 H Al A @ 5mm (5444 5mmblack ribbon X 1
Other parts
= M10x1 ® | 30 & 53 mmblack ribbon X 1

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



1 A2(A1) 2

B16

4 B22

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



B17(b)

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



1/12 MP4-6
Antenna

TD23156

i

é

3—mq/mver
SR
shrink tube
0.3mmt (o, 15 4%
0. 3mm black wire

; 4
sh ktube “Cutoﬂ

353
% heat'gnd \st;etch

Drill a hole 0.5mm
L0.5mm

1/12 MP4/6

Air Funnel

TD 23152

)

THARET ALY,
HE R B ITETIER.

rub with fine polish compound
ir there are some oxidized surface

A3

== J

©eeeee
EEEE }

1/12 MP4-6

Drive shafts

TD23157

MD29015 1/12MP4/6 SUPER DERAIL-UP SET




1/12 MMPQX/C
SUPER DETAIL-UP SET

Front Dampers and
Chassis Front Bulkhead TD23164

g B Resin Parts
R1

W & A Metal parts
) M1 x1
Quw TD23020 M2x6
=) TD23114 M3x38
EU{HD:I M4 x 2
e Elinlm Mo 2
FL 4% wire: M7x 4
A K Wkt
number specﬁiﬁﬁion Quafily @_})- M8x 2
0.3mm} (1,45 4%
0. 3mm black fﬁ‘re . R— MOXH
0.6mm s {5 7 4% %4 L — ) M10x 1
0.6mm black wire
D M11 %2
0.6mm 4@ 44
0.6mm brass pipe X1 == TD23138 M12x2

fit %] i Photo-etched plate: A, B, C

Cha_ssis Front Bulkhead
i b Af

Do not 1
2 cement Drifaole
B R B 0.7mm
C1

Do not
cement
B
C2

5 MD29015 1/12MP4/6 SUPER DERAIL-UP SET



Drill a hole
0.8mm Hifl
Drillahole

Drill a hole
0.8mm

A4l
Drill a hole
0.8mm

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



8
Hi ) S

front brake caliper

o

i

R6

)
?

0 R6
D

Cut off B ﬁL‘
9] [ rill a hole
2L 0.5mm

TAMIYA- SA4
, 512@

P/

Front Dampers

. : C3
1 M11 M11
= (=)
“ >5—A
A8b & 8a
A5 A5
N I
A2x3 = =)r—A2x3
S %
=
= =
A9 S~ S=—"=> A9
B10—= &—B10
> =)
R13—1{ ] R13

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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=

Cut off
PIER

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



1/12 MNPG/06

SUPER DETAIL-UP SET
Radiator and ECU

TD23161

Hi 4% wire:
i 9% Hitk £t
specification Quantity

0.3mmt (7 i 4% X1
0. 3mm black wire

0.5mm Jet (o5 4% X1
0.5mm black wire

0.6mm L (i 4% X1
0.6mmblack wire

0.8mm At (a5 4% X1

0.8mm black wire

SR AT (AN
Biack shrink tube (thin ) 1023045 x4

S BAERAT CFLD)
Blackshrinatiljbe(fh;ck) TD23046 X1

25 HF B
et TD23054 X1
U ES
thin m.étal wire X1
0.8mm 45 4% X1

EENEEEER

0.8mm solder line

GBI Metal Parts

2.6mm(TD23136) M1 x6

2.0mm(TD23135) M2 %10
1.6mm(TD23134) M3 x3

M4 x1

oL

= (TD23138) MS %2

4 Resin Parts

B 262105 Black band x 1
fit ¥ i~ Photo-etched plate: A, B, C, D, E, F.

% {4 Electronic connectors

o
a: Xsﬁiﬁiﬁlie\‘ b al
»[ﬂ:[ﬂ < 5% 1 # Heat

! gg

§ é Jn m

Heat

%4 Hose clamps

(A) B17+D21,22 & ) WDZHDW)
o)

B30+D16,17

EEes) D22(D17)— ki

1 TAMIYAParts

T— €
/

Cut off
VIkR

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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<

4

1

D23
B

A

Radiator
<L»
<L>
Radiator
<L»

Radiator

Ui

Dy W

\

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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5

D23

Radiator

<R»

6

=

r
2 A
©
S
T v
x

7

Radiator

<R>

?=—=====—=—E=—

l

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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D19
D19

6]
M1

? % =
D30—= &=—D31
R17

B9
p —
.
I
M
D29 ==
8]
R18 55 ’
D19 E D19

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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7 W B A
Cleat shrink tube

[—1
55§

& m#4Heat

>

EN
3 /3®
D5
D6
) S E6 ‘
EB ‘&t«.
M4 to TAMIYAC21

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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AR LA
Wire band

A19,A20,D28

Cut off
DIkR

—A19

D26J

A19  A19 A20 D28

A19

A20

A
©
®

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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13

ECU

14 2% E

Wiring diagram

15

Nf#<

i L
Diill o hole ﬂ 5]
fd PR B
Using CAglue

T #4 T 4
‘%l Heat Heat ‘%' Heat

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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15 #4245 E
Wiring diagram

7,8,9,10,12.

1,4,5,14,15,16,17,23,24,26,27

3,9,12,13,18,25,28,29

2,7,8,11,19,20,21,22,28,

B kN E

6,10

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



1/12 MMPQX/C
SUPER DETAIL-UP SET

Engine TD23160
4 JE T8 Metal Parts fit %€ wire:
iy (TD23105) M1 x 20 ok o il
e M2 2 A X1
= = iy X
o M5 x2 0. ;)s.rs;‘?“mmn;tﬁaﬁzlgfire 3
=) M6 x2 B o aha )(Td23044) X6
P  (TD23135) M7x4 | R e X1
() M8 x1 o E?ﬁ?ﬁe X
— M9 x 1 1.16n(1):br?a§?ﬁe X1
@3 M10x1 IE o_s?ﬁsmn;mdﬁe%iie X1
. MA1=1 thiﬂ'll'riz{?lﬁv&ire X1
[ — M12x1 fih % Ji* Photo-etched plate:A,B,C,D. %1

JCALERAE . gnssnk tal foil stick
IS Resin Parts Oiher parts SHIAREAL  metal foil sticker x 1

'*‘ E8 E8
=9

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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1 Cylinder heads
R & c12
<R»

TAMIYA
Throttle spring

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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4 Cylinder heads
A e B o
<L> o)

o
N

AN

§. s
Heat

MD29015 1/12MP4/6 SUPER DERAIL-UP SET



T Y &

© 5
O—H= =
o O,
| !
TAMIYA F4

vinyl tubing(thick)
to TAMIYA C18

@©

G7
+‘ G4 c26

°m

ﬂ metal foil sticker
SR B
Black shrink t?me

A9 AAT

o

©

B11

&
TAMIYA

vinyl tubing(thick)

> 10
O
g Q @
: o
s NO)

0.9mm

F4

© A © © ©
NPOOOTOg ~,

©
SS TGS =SS e TAMIYA
—— “:’ vinyl tubing(thick)
to TAMIYA C17
F4

L
z— drill a hole
1. 0mm

21
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|l FH ST A B L BB A A

S~
> cut the brass pipe by moving the
blade

TAMIYA-C6 Y

c20 E3

H3

&-A15 A2

gTAMWA-Smew ,
A7 ek

—¢
BRRIE M4
same in other side
el T
M4
E4
E8

E7

g ®
o /= \
5 SRR

i same in other side

©p.

A1
10 Brake lights
A HL A
TAMIYA -F1
B5
! & c25 ﬂ‘
CJ;]tF%ff ‘ ‘

29
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11 flat bottom supporting rod
JE M2 AR

42mm

"

same in other side

S8 0 A1 I

same in other side &7

12 Airbox
R A

Cut off

G8

il
Drill a hole
2.0mm

929 MD29015 1/12MP4/6 SUPER DERAIL-UP SET



13 Exhaust system
HERE

D2(D1)

15 Reardampers
J& T RE 2% Al

14 Exhaustsystem
R E

TAMIYA -A7
0

J

AL
rilla hole

1.5mm

o
=

=
N

TAMIYA- C37

et
eIt W ==t

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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1/12 MP&G/6

SUPER DETAIL-UP SET
Brake set TD 23154

4 B 1 Metal parts

filt ZI] i~ Photo-etched plate: A X1
M7  fili %l /- Photo-etched plate:B X1

:36 filt %] i~ Photo-etched plate:C X1

A A
front brake disk

=X

Ji ) T

rear brake disk

=

M1 6.5mm
B6
— Use CAglue to
cement the the
parts M1and M4.
1 e
5] 5E M 1EZM4
) HL
brake caliper
C1
%
= o D
C3
N [ I
&
o |U TAMIYA :A5(A6) TAMIYA :A27(A28)
Hif i Ji i
front wheel rear wheel
Drill a hol Drill a hol
"4 mm B2 "4 omm B2
Wi L @/, AL L @/
4.8mm 4.8mm

MD29015 1/12MP4/6 SUPER DERAIL-UP SET
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